



TEST REPORT

ULR : NABLT0726TS185562620000218

Issued to:

MODERATE SPACE PRIVATE LIMITED

 PLOT NO.94, RENUKA SAHASRA ENCLAVE, Keesara Road,
 Kundanpally X Road Bus Stop, Kundanpally,
 Hyderabad, Medchal Malkajgiri, 501301
 Kind Attn.: Mr. Satish Kumar, 9989558386

Report No. : LL/26-27/006767

Issue Date : 29/08/2026

Customer Ref.: Test Request Form

Ref.Date : 19/08/2026

 Sample Particulars **SS Wire**

Sample description : SS Wire

Qty. Received : 1no. Packed in Polythene cover

Test Parameters : Chemical composition

Date of Receipt of Sample : 19/08/2026

Date of Starting of Analysis : 19/08/2026

Date of completion of analysis : 26/08/2026

SAMPLE TESTED AS RECEIVED

TEST RESULTS

S.No.	Parameters	Units	Requirement as per SS 316	Results
1	Carbon as C	%	0.08 Max	0.064
2	Silicon as Si	%	1.00 Max	0.35
3	Manganese as Mn	%	2.00 Max	1.26
4	Phosphorus as P	%	0.045 Max	0.016
5	Sulphur as S	%	0.030 Max	0.006
6	Chromium as Cr	%	16.00-18.00	17.39
7	Nickel as Ni	%	10.00-14.00	10.67
8	Molybdenum as Mo	%	2.00-3.00	2.13

Test Method: ASTM E1019, LL/SOP/MA/14 & Instrument Used: ICP-OES, ELTRA CS2000 Analyzer.

Remarks: The submitted sample is conforming to SS 316 with respect to above parameters.

NOTE : This report and results relate only to the sample / items tested.

End of Report


 Reviewed by

Page No. 1/1


 A. Bhaskar Reddy
 Authorized Signatory

168868